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Classification Certificate

/Certiﬁcate n°

Date
Manager

Order number

Date of order

Pages

CCEF 1287/01/280 A\
December 09th 2011
Stéphane BOISSEL

Devis 1287-LP11-280
accepté.
04/08/11

1on1 /

/Company

To
DUTOPLAST do Brasil

>

Name Clévis Rodrigues dos Anjos
Address Rua Sao Teodoro, 862 - ltaquera - CEP 08290-005
Postcode ! Town Sao Paulo
Country Brazil
\Phone 55+(11) 2524-9055 Fax B55+(11) 2524-7699/

Tested product

Name :
Description :
Density :

Surface mass :
Color:

Débourbage de cable / Cable Trunking

Polyphenylene oxide and polystyrene blend with flame retardant, halogen free. Batch # 1105130.

1.09 g/lcm3
1.3 kg/m? (calculée)
Cream

Remarks : End-use : Canalization of wires and cables.
Manufacturer : Dutoplast do Brasil Industria de Plasticos Ltda
Results
Test standard Concern Results
NF X 70-100-1/2 Smoke toxicity ITC: 35.75
97

NF X 10- 702 Smoke opacity B2m

VOF4 80

Classification standard Name

NF F 16-101 Rolling stock - Fire behaviour - Materials choosing
STM S8-001 indice C Device technical specification

IF =

21

According to these results the tested product get the classification

F2

L. PANKEWITCH
Test Officer

|
o

S. BOISSEL

Technical Manager

/

The reproduction of this test report is authorized only in its integral form - The test repert cancerns only the object submitted for tesling - To declare or not, the conformity to the

specification, it was nol expressly kepl count of the uncerainty linked to result,
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% Test Repoﬂ}

Kr est report n®

Date
Manager

Order number

Date of order
Pages

LS

REE 1F 1287/01/280 A\

December 09" 2011
Stéphane BOISSEL

Devis 1287-LP11-280
accepte.

04/08/11

fon1

#

/Company

Name
Address

Postcode

\Phone

To

DUTOPLAST do Brasil
Clovis Rodrigues dos Anjos

Rua Sdo Teodoro, 862 - Itaquera - CEP 08290-005

/ Town
Country

55+(11) 2524-9055 Fax

\

Sao Paulo
Brazil

55+(11) 2524-7699/

Test standard :

NF X 70-100-1 : Analysis of gaseous effluents : Methods for analysing gases stemming from

thermal degradation

NF X 70-100-2 : Analysis of gaseous effluents :Tubular funace thermal degradation method

Conditionning :

2312 °C,50x5%HR

Accredited COFRAC test : COFRAC accredilation attests competence of the laboratories for the only tests covered by
the accreditation
Tested product
Name : Débourbage de céble / Cable Trunking
Description : Polyphenylene oxide and polystyrene blend with flame relardant, halogen free. Batch # 1105130.
Density : 1.09 g/cm3 Surface Mass : 1.3 kg/m? (calculée)
Color : Cream
Remarks : End-use : Canalization of wires and cables.

The results are valid only for the fire-test-exposure conditions described in this procedure and for the specimens assessed.

Technical Manager

Reception date : 07/10/11 Results
Furnace temperature : 600°C Air circulation method : pumping
Amount Sample 1 Sample 2 Sample 3 Average Test's date

CO (mglg) 521.79 486.24 481.01 496.35 03/11/11
CO2 (mg/q) 1522.65 1630.35 1399.23 1517.41 0311111
HCI (mg/g) Below quantification limit 0.00 04/11/11
HBr (mg/g) Below quantification limit 0.00 04/11/111
HCN [mgﬁ) 2.98 | 3.1 3.19 3.09 031111
HF (malg) Not detected 0.00 04/11/11
S02 (mglg) 0.23 | 0.21 0.17 0.20 04/11/11

Remarks : /

M. RATAJCZYK

Test Officer

S. BOISSEL

The reproduction of this test report is authorized only in its integral form - The lest reporl concerns only the object submitted for testing - To declare or nol, the conformity to the specification. it was not expressly kepl count of

the uncenainty linked to result.
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Test Report

REE 2F 1287/01/280 A\

Kl‘est report n®

Date December 09™ 2011
Manager Stéphane BOISSEL
Your order Devis 1287-LP11-280
accepté.
Date of order 04/08/11
1on2

\Pages j

/Society

Name
Address

Postcode

\Phone

To

DUTOPLAST do Brasil
Clovis Rodrigues dos Anjos
Rua Sao Tecdoro, 862 - ltaquera - CEP 08290-005

5

Séo Paulo
Brazil

/ Town
Country

55+(11) 2524-9055 Fax 55+(11) 2524-7699 /

Test standard :

Accredited COFRAC test :
the accreditation

NF X 10-702 : Assesment of smoke opacity unrenewed atmosphere

COFRAC accreditation attests competence of the laboratories for the only tests covered by

Tested product

Name : Débourbage de cable / Cable Trunking
Description :

Density : 1.09 g/icm3

Color: Cream

Remarks : End-use : Canalization of wires and cables.
Size : 76 mm x 76 mm x 2 mm

Conditionning : 232 °C,50+5%RH

Polyphenylene oxide and polystyrene blend with flame retardant, halogen free. Batch # 1105130.

Surface mass : 1.3 kg/m? (calculée)

The results are valid only for the fire-test-exposure conditions described in this procedure and for the specimens assessed.

Results
Reception Date : 07/10/11
Test Date : 26/10/11
Test 1 Teft 2 Egt 3 Test 4 Average
Mode NF F F F F
Mass (g) 10.13 10.35 10.60 10.29 /
Thickness (mm) 2 2 2 2 /
Mass loss (%) 4 13 12 5 /
VOF4 13 63 105 71 80
tds16 (s) 788 83 52 81 /
Ds max 34 89 117 83 97

F : Flamming Mode / NF : Non Flamming Mode

Ds max : maximal specific optical density

VOF4 : opacification for the first four minutes of test.
tds 16: time fo reach an optical density of 16

Remarks : /

The reproduction of this test report is authorized only in its integral form - The test report cancerns only the object submitted for lesting - To declare or not, the conformity to the specification, it was not expressly kept

count of the uncerainty linked lo result
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Graphs
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Test Officer :
S. BOISSEL
Technical Manager

The reproduction of this test report is authorized only in its integral form - The lest report concems only the object submitted for testing - To declare or not, the conformity to the specification. il was not expressly kepl count of the uncertainty linked to result



